



中国检验认证集团

正本

报告编号: 1161268210100223-001

日期: 2021年01月20日

LAB ASSAY REPORT

CLIENT NAME					
COMMODITY	IRON ORE				
LOCATION	700 GRAMS OF SAMPLE WAS RECEIVED FROM THE CLIENT				
INSPECTION DATE	/				
SAMPLE SOURCE	CLIENT	PACKAGE		PLASTIC BAG	
AMOUNT	1	SHAPE		ROCK	
RECEIVED DATE	2021/01/05	ASSAY DATE		2021/01/06,18,19,20	
ASSAY RESULT					
CONTENTS	ELEMENTS				
	Fe (%)	SiO ₂ (%)	Al ₂ O ₃ (%)	P (%)	S (%)
M21010003	67.72	2.34	1.88	0.020	0.026
METHOD	GB/T 6730.65-2009	GB/T 6730.9-2006	GB/T 6730.11-2007	GB/T 6730.18-2006	GB/T 6730.61-2005

END

For and on behalf of
CCIC

中国检验认证集团

Authorized signatories